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Summary of Test Result

Report Ref Std. Result
Test | R k
Clause| Clause est ltems (PASS/FAIL) emar

32 §2.1046 Conduct.ed Output Power Pass )
§90.635 and Effective Radiated Power

33 - Peak-to-Average Ratio Reporting only -

2.1049

3.4 290-209 Occupied Bandwidth and 26dB Bandwidth Reporting only -
§2.1051 Emission masks —

3.5 P -
§90.691 In-band emissions ass
§2.1051 Emission masks —

3.6 P -
§90.691 Out of band emissions ass
§2.1055 Frequency Stability for

3.7 P _
§90.213 Temperature & Voltage ass
§2.1053 . . o 42.16 (?iB.

3.8 90.691 Field Strength of Spurious Radiation Pass under the limit at
§90. 3258.00 MHz

Conformity Assessment Condition:

1. The testresults (PASS/FAIL) with all measurement uncertainty excluded are presented against
the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of nhon-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test

assessments are declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Michelle Chen
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1 General Description

1.1 Feature of Equipment Under Test

Product Feature

Equipment Rugged 2 in 1 Android Tablet
Brand Name Zebra

Model Name ET65AW

FCCID UZ7ET65AW

EUT supports Radios application

WCDMA/HSPA/LTE/5G NR/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80/VHT 160
WLAN 11ax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

HW Version DVv2

SW Version A13

MFD 21JUN23

DUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories

Adapter Brand Name |(Zebra Part Number [PWR-BGA15V45W-UC2-WW
Battery 1 Brand Name (Zebra Part Number |BT-000471-0020
Battery 2 Brand Name (Zebra Part Number |BT-000471-0820

Supported Unit Used in Test Configuration and System

gf;g::fngctt‘;f'mm Brand Name  |Zebra Part Number  |ADP-USBC-35MM1-01
3.5mm Earphone Brand Name |Zebra Part Number HDST-35MM-PTVP-01
USB TYPE C Earphone Brand Name |Zebra Part Number HPST-USBC-PTT1-01
Headset Jumper Brand Name |Zebra Part Number CBL-TC51-HDST35-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report Template No.: BU5-FGLTE90S Version 2.4
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1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx Frequency

816.5 ~ 821.5 MHz

Rx Frequency

861.5 ~ 866.5 MHz

Bandwidth

5MHz / 10MHz / 15MHz / 20MHz

Maximum Output Power to Antenna

24.09 dBm
24.14 dBm for Straddle Channel

Antenna Type

PIFA Antenna

Antenna Gain

Ant. 1: -0.60 dBi

Type of Modulation

PI/2 BPSK / QPSK / 16QAM / 64QAM / 256QAM

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in

report summary.

1.3 Modification of EUT

No modifications made to the EUT during the testing.

1.4 Testing Site

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Hank Chen and Luffy Lin
Temperature (C) 23.5~24.1
Relative Humidity (%) 48~52

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY (TAF Code: 3786)

Test Engineer

Jesse Fan, Tim Lee and Wilson Wu

Temperature (C)

20~25

Relative Humidity (%)

50~60

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.

FCC Designation No.: TW1190 and TW3786
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1.5 Applied Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA-603-E

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

¢ Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:

flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and only the worst case emissions were reported in this report.

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Bandwidth (MHz) Modulation RB # Test Channel
Conducted
Test Cases Band Pl/2
5 10 15 20 BPSK QPSK (16QAM | 64QAM 256QAM| 1 [Half|Fulll L | M | H
Max. Output
n26 Vv Vv Vv Vv \" \' \ \" \) \' \' \) \' \' \Y
Power
Peak-to-Average
) n26 \" \" \' \' \%) \' \% \% \'
Ratio
26dB and 99%
) n26 A" \" \" \" \' \' \%) \' \% \% \'
Bandwidth
Emission masks
In-band n26 \ \ \Y \Y \ \Y \) \ \) \Y \Y \
emissions
Emission masks
— Out of band n26 \Y Y Y V|V |V
emissions
Fre
Ay n26 v v v v v
Stability
E.R.P. n26 \Y Y Y Y \Y \Y \Y \Y \Y Max. Power
Radiated
Spurious n26 Worst Case V|V ]|V
Emission
1. The mark “v “ means that this configuration is chosen for testing
. The mark “-“ means that this bandwidth is not supported.
3. 5G NR n26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz. ERP over
15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial frequency spectrum
Remark which falls within part 22 also complies.

4.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s
OFDM) were recorded in this report.

5.  All the radiated test cases were performed with Battery 1.

6. One representative bandwidth is selected to perform PAR and frequency stability.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 8 of 22
Issue Date : Sep. 18, 2023

Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101




ssasranas. FCC RADIO TEST REPORT Report No. : FG371211G

2.2 Connection Diagram of Test System

120Vac/E0Hz
EUT

{Adapter)

L]

USB TYPE-C cable

EUT

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model No. FCCID |Data Cable [Power Cord
1. |System Simulator |Anritsu MT8000A N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+10=14.2(dB)
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2.5 Frequency List of Low/Middle/High Channels

5G NR n26 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 163800 -
10
Frequency - 819 -
c Channel 163300 163800 164300
Frequency 816.5 819 821.5
5G NR n26 Channel and Frequency List
cross-rule
BW [MHZz] Channel/Frequency(MHz) - -
channels
Channel - 164800 -
20
Frequency - 824 -
Channel - 164800 -
15
Frequency - 824 -
Channel - 164800 -
10
Frequency - 824 -
c Channel - 164800 -
Frequency - 824 -
TEL : 886-3-327-3456 Page Number 1 10 of 22
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

CB— ]

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, Emissions Mask — Out Of Band Emissions, and Conducted Spurious

Emission

=

-

- - Power Divider
System Simulato -—_{} |

EUT

— I

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement and ERP Measurement

3.2.1 Description of the Conducted Output Power Measurement and ERP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The output power of mobile transmitters must not exceed 100 Watts for 5G NR n26.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 112 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Reporting only

3.3.2Test Procedures

1. The EUT was connected to spectrum and system simulator via a power divider.

2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 1 13 of 22
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3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.4.1Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the
total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides
of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.4.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

TEL : 886-3-327-3456 Page Number 1 14 of 22
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3.5 Emissions Mask Measurement

3.5.1Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in waitts by at least 116 Logw(ﬂﬁ.ﬂ decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.5.2Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3.  Set RBW and VBW 3 times of RBW to make the measurement with the spectrum analyzer's, and
according to KDB 971168 D02 Misc Rev Approve License Devices v02r01 standards, set RBW =
300 Hz to make offsets less than 37.5 kHz from a channel edge , RBW = 100 kHz to make offsets
greater than 37.5 kHz, that is allowed.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.6 Emissions Mask — Out Of Band Emissions Measurement

3.6.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10t harmonic.

3.6.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.7.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.7.4Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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3.8 Field Strength of Spurious Radiation Measurement

3.8.1Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency

by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10log1o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.8.2Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

3.  The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

7. Measure the burst average result by setting trace = max hold or trace = average with duty cycle
factor when margin is not enough.

8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

10. Taking the record of output power at antenna port.

11. Repeat step 7 to step 8 for another polarization.

12. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

13. ERP (dBm) = EIRP - 2.15

14. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

15. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.8.3Test Setup

For radiated test below 30MHz

A

1
3m L
I

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

|o

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer | Receiver

System Simulator
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

3.8.4Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.

Note:
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

TEL : 886-3-327-3456 Page Number 1 20 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211G

4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Calg);';tion Test Date Due Date Remark
Hygrometer Testo 608-H1 34893241 N/A Mar. 28, 2023 é‘;‘fgf%g; Mar. 27, 2024 %ﬂ‘gg‘ﬂi")
Comii?ig_ation Anritsu MT8000A  |6272337370 NA - [oct 28, 2022| g 20,2025 | Oct. 27, 2023 m:‘gg‘ﬂid)
Test Station ’
Bace LTE FDD/TDD
Staton(Veasur| - Arisu MTes21C |e262116725 | o ESTE | Oct 13,2022 g 2007000 Ot 12,2023 HEUSS
ULCA
Loop Antenna | Sohde & HFH2-22 100488 | 9 kHz~30 MHz [Sep. 20, 2022 iﬂg??b?ggg; Sep. 19, 2023 (Og{gﬂj’gf’:\()
BiogAntenna | TESEQ | ( SBLOUID& 1 37050 8 01 | 30MHz~1GHz [Nov. 10, 2022 JALSQ.Z?EJ,Z%% Nov. 09, 2023 (Og{gﬂfgﬁj\()
Horn Antenna | SCWARZBE | BBHA 9120 D |9120D-1328 | 1GHz~18GHz |Dec. 15, 2022 JALSQ.Z?EJ,Z%% Dec. 14, 2023 (O?nggifgf’g\()
Hom Antenna | SSTVWARZBE | gragi20p 9120002291 4GHz-18GHZ |Jun. 30, 2023 ﬁ\“u'g.sz,z%gé Jun. 29, 2024 (O?nggifgf’}_ri‘\()
Preamplifier | COM-POWER PA-103A 161241 | 10MHz=1GHz |Oct. 03, 2022 ﬁ\“u'g.sz,z%gé Oct. 02, 2023 (O?nggifgf’g\()
Preamplifier |  Agilent 84498 3008A02375 | 1GHz~26.5GHz |May 23, 2023 ﬁ\“u'g.sz,z%gé May 22, 2024 (O?nggifgf’g\()
Preamplfier | et r | Oare 20| EC1900249 | 1GHz-18GHz |Dec. 21, 2022 JA‘ﬂé_sz?%gg Dec. 20, 2023 (O?nggifgf’g\()
i%iﬁ;?g: Agilent N9O10A MY53470118| 10Hz~44GHz |Jan. 10, 2023 ﬁ\“u'g.sz,z%gé Jan. 09, 2024 (O?nggifgf’}_ri‘\()
Filter wainwright | WHRX121089-1201 it 1,26tz FON - e 14, 2023 iﬂg.sz,z%% Mar. 13, 2024 (O?nggifgf’g\()
Filter wainwright | WARX12-2700-8001 gy |3GH2TNONPasSI i 14, 2023 ﬂg%b?%g; Mar. 13, 2024 (0§ggif§?£Y)
Filter Wainwright | VIXE-S8725675) gnp | 0.75GHz FIOh fyar 14, 2023 ﬂg%b?%g; Mar. 13, 2024 (0§ggif§?£Y)
RFCable | HoBiRe | SUCOFLEX102 | 80395172 | 9kHz~30MHz |Mar. 07, 2023 JAlﬂngoz%gg Mar. 06, 2024 (0§ggif§?£Y)
RF Cable ggﬁﬁé; SUCOFLEX 126E | 0058/126E | 30MHz~18GHz |Dec. 20, 2022 iﬂg,sz,z%ﬁg Dec. 19, 2023 (0§§ﬂif§?.ﬂv)
RF Cable ggﬁﬁé; SUCOFLEX 102 | 505134/2 |30MHz~40GHz |Dec. 20, 2022 i‘ﬂ;%?%gg Dec. 19, 2023 (0§§ﬂif§?.ﬂv)
RF Cable ggﬁﬁé; SUCOFLEX 102 | 803953/2 |30MHz~40GHz |Dec. 20, 2022 iﬂg,sz,z%ﬁg Dec. 19, 2023 (0§§ﬂif§?.ﬂv)
Antenna Mast | EMEC AM-BS-4500-B N/A 1m~4m N/A JA‘fjélsz’zgggg N/A (0§§ﬂif§?.ﬂv)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A iﬂg,sz,z%ﬁg N/A (O;TSSJ?E_C’SY)
Software Audix E36.2009-8-24 | RK-000989 N/A N/A iﬂé?fb?gggg N/A (oigﬂ?g?ﬁv)
aognal Ronde & SMF100A 101107 | 100kHz~40GHz | Jan. 11, 2023 iﬂé?fb?gggg Jan. 10, 2024 (oigﬂ?g?ﬁv)
TEL : 886-3-327-3456 Page Number 1 21 of 22
FAX : 886-3-328-4978 Issue Date : Sep. 18, 2023
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5 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.07 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.63 dB
Confidence of 95% (U = 2Uc(y)) )
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SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG371211G

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and ERP
Part90s NR n26 Maximum Average Power [dBm] (GT - LC = -0.6 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP

5 1 1 23.96 24.03 23.98

5 1 23 24.02 23.92 23.97

5 12 6 i 24.04 24.01 24.04

5 1 0 23.56 23.55 23.44

5 1 24 23.49 23.57 23.51

5 25 0 23.52 23.53 23.54

5 1 1 24.09 24.05 23.96 21.34 | 0.1361
5 1 23 24.01 23.99 24.03

5 12 6 aPSK 23.95 23.98 24.08

5 1 0 22.94 22.98 22.99

5 1 24 23.01 23.08 23.00

5 25 0 23.05 23.00 23.07

5 1 1 16-QAM 22.90 23.03 22.96

5 1 1 64-QAM 21.59 21.63 21.57 20.28 | 0.1067
5 1 1 256-QAM 19.07 19.04 18.95

Limit ERP < 100W Result Pass
Part90s NR n26 Maximum Average Power [dBm] (GT - LC = -0.6 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP

10 1 1 - 24.04 -

10 1 50 - 23.95 -

10 25 12 e ET - 24.03 -

10 1 0 - 23.57 -

10 1 51 - 23.52 -

10 50 0 - 23.52 -

T - ; - 2407 - 21.32 | 0.1355
10 1 50 - 24.01 -

10 25 12 QPSK - 24.04 -

10 1 0 - 23.02 -

10 1 51 - 23.07 -

10 50 0 - 23.06 -

10 1 1 16-QAM - 22.92 -

10 1 1 64-QAM - 21.67 - 20.17 | 0.1040
10 1 1 256-QAM - 19.04 -

Limit ERP < 100W Result Pass

Al-1of3



SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG371211G

NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -0.6 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
5 1 1 - 23.99 -
5 1 23 - 24.08 -
5 12 6 PU2 BPSK - 24.12 -
5 1 0 - 23.50 -
5 1 24 - 23.54 -
5 25 0 - 23.59 -
= 2 ; - 2403 - 21.37 | 0.1371
5 1 23 - 24.05 -
5 12 6 QPSK - 24.10 -
5 1 0 - 23.07 -
5 1 24 - 23.04 -
5 25 0 - 23.11 -
5 1 1 16-QAM - 23.02 -
5 1 1 64-QAM - 21.67 - 20.27 | 0.1064
5 1 1 256-QAM - 18.94 -
Limit Reporting only Result N/A

NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -0.6 dB)

BW[MHz] | RBSize | RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
10 1 1 - 23.97 -
10 1 50 - 24.08 -
10 25 12 e - 24.01 -
10 1 0 - 23.52 -
10 1 51 - 23.62 -
10 50 0 - 23.54 -
10 1 1 - 24.00 - 21.33 | 0.1358
10 1 50 - 24.02 -
10 25 12 aPSK - 23.97 -
10 1 0 - 22.94 -
10 1 51 - 23.18 -
10 50 0 - 23.01 -
10 1 1 16-QAM - 22.92 -
10 1 1 64-QAM - 21.60 - 20.17 | 0.1040
10 1 1 256-QAM - 19.09 -
Limit Reporting only Result N/A

Al-2 of 3
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e % FCC RADIO TEST REPORT

Report No. : FG371211G

NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -0.6 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
15 1 1 - 23.95 -
15 1 77 - 24.02 -
15 36 18 BUZIEPSKK - 23.97 -
15 1 0 - 23.45 -
15 1 78 - 23.57 -
15 75 0 - 23.53 -
= - ; - YT - 21.39 | 01377
15 1 77 - 24 .14 -
15 36 18 QPSK - 24.01 -
15 1 0 - 23.02 -
15 1 78 - 23.17 -
15 75 0 - 23.01 -
15 1 1 16-QAM - 22.89 -
15 1 1 64-QAM - 21.54 - 20.14 | 0.1033
15 1 1 256-QAM - 19.03 -
Limit Reporting only Result N/A

NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -0.6 dB)

BW[MHz] | RBSize | RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
20 1 1 - 23.98 -
20 1 104 - 24.12 -
20 50 25 e - 23.95 -
20 1 0 - 23.46 -
20 1 105 - 23.59 -
20 100 0 - 23.64 -
20 1 1 - 3.90 - 21.37 | 0.1371
20 1 104 - 24.07 -
20 50 25 aPSK - 23.96 -
20 1 0 - 22.87 -
20 1 105 - 23.05 -
20 100 0 - 23.06 -
20 1 1 16-QAM - 22.85 -
20 1 1 64-QAM - 21.54 - 20.10 | 0.1023
20 1 1 256-QAM - 18.86 -
Limit Reporting only Result N/A

Al-30f 3
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Report No. : FG371211G

FR1 n26

Peak-to-Average Ratio

Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.34 5.72 6.58 6.52 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
TEL : 886-3-327-3456 Page NumMASKr  : A2-1 of 19

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211G

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

Reflevel J000a0m  Offiet 123000 @ AnBW 10 Reflevel J000dim  Offiet 123005 ® AnBW 10z
- nut 3048 Meas Time 13 ms - nut 3048 Meas Time:
1 1 =
1E - 1E -
e e
X X
18 '\ 18 +
I
| i
T i
I i I :
i |
[cF 15,0 ke Wiean Pur + 20,00 d | | [cF815.0 bz Wiean Pur + 20,00 dB
2 Result Summa Samples: 130000 2 Result Summa Samples: 130000
- 2398 dBm 28.83 dBm 4.80.dB. 15 d 34098 434 db 46098 - 2351 dBm 29,89 dBm 638 dB 23 b 446 68 5.72dB 62498
s o ENE s [ I
0z:22:40 AN 08/15/2023 02:23126 AN 08/15/2023

16QAM 64QAM

Reflevel J000a0m  Offiet 123000 @ AnBW 10 RefLevel J00 i Offiet 123048 = ANBW 10Miz
- nut 048 Meas Time 13 ms - 3008 Mess Time _13ms
1 - 1E0 -
1 - 1E0.
1
1 - ‘1 1E04 -
| 1
1 ! |
t T
| I
|50 Mz Wean Pwr + 20,00 dB | | (CF19.0 Mz Waan P + 30,00 46
2 Result Summay Samples: 130000 2 Result Summa Samples: 130000
22.43 dBm 29.73 dBm 7.30 dB 284d8 51848 £.58 dB. 73248 - 22.05dBm 29.50 dBm 7.4 dB 290 dB 5.26 dB 552 dB 7.38d8
[ T e
02:23:33 A 08/15/2023 02:23:43 MM 03/13/2023

256QAM

RefLevel 3000 dBm. Offset 123008 = AnBW 10MHz
- an 3008 MessTime 13ms

1 CCDF 15a View
1E0
B0
1604, e
|
|
|GF19.0 MHz Mean Pwr +20.00 dB

2 Result Summas Samples: 130000
= 19.92 dBm 28.36 dBm 8.44 dB 23) B 522 dB 664 B 82448

Mo mnm o

02:23:50 MM 08/19/2023

TEL : 886-3-327-3456 Page NumMASKr  : A2-2 of 19
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Report No. : FG371211G

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.95 9.41
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.01 4.95 9.75 9.79
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.89 5.01 9.93 9.91

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211G

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

10 >
: 1
) 7
] 5
|
,-\" !
- T Sk T
[T 001 prx [T Span 10.0 Wiz
2 Marker Table
W 1 817,851 MHz 18.03 dBm ndb 26008
n 1 B16.552 MHz 847 dim "l down BW 4,95 MHz
n 1 821,498 MHz 525 dim QFador 1654

02:19:26 MM 09/19/2023

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e e S CEROOCT

= ant 5006 SWT 101 ms = VBW 300Kz Mode huto Sweep = At 3000 SWT 1.0 ms = VBW 300Kz Mode huto Sweep
1 Frequency Sweep -

m MIfIl 1448 dBim
520998 00 MHE $17.991 00 Mtz
» ) »
. P AN S ) S SV e N . - U - -
o - o \
/ / W
f s I !
r oy J
A o 1
} \ i .
/ | A \

0 s = A | [0 L T =
FEIs0 Mz 001 prs O W/ Span 10.0 MHz || [CF 515.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 820.998 MHz 14.42 dBm ndB 26048 M 1 817.991 MHz 14.48 dBm ndd 26048

n 1 B16.463 MHz 11.40 dbm nl down BW 5.01 MHz n 1 B16542 MHz 10.78 dbm el down B 4,95 MHz

n i 821478 MHz 10497 db QFactor 1637 n i 821488 MHz 1152 dBm @ Factor 1654
02:19:05 A 08/19/2023 02:19:21 WM 08/19/2023

64QAM 256QAM

e - s B v - B

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

- 3000 SWT 101 ms = VBW 300Ktz _Made Auto sweep - 3000 SWT 101 ms = VBW 300kt Made Auto Swesp
1 Fraquency Swep 1 Fraquency Swep
wifi] e MIfi] 1079 dBem
§20,678 00 Mz §19.15000 Mz
n n
0 . = c el 10 = AT o
0 - " 0
{ 1 |
/ W I
i 1 W \
| Y o /
8180 e 001 e 0 Mz Span 10.0 MHz || [CF818.0 ke 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table |
mi 1 820878 MHz 14.34 dBm ndB mi 1 819.19 MHz 10.79 dBm ndd 26.0 dib
m 1 B16.532 MHz 11.68 dBm nd8 down BW m 1 B16.463 MHz 15.50 dBm ndB down BW 5.00 MHz
n 1 821428 WHz 1168 dm 0 Factor n 1 821,468 WHz 1639 dBm Q factor 163.7
e o
02:19:36 MM 08/19/2023 02:15:49 MM 08/19/2023

TEL : 886-3-327-3456 Page NumMASKr 1 A2-4 of 19
FAX : 886-3-328-4978
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Report No. : FG371211G

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz
SWT 101 ms = VBW 300 kHz_ Mode Auto sweep

(GFE18.0MHz 1001 prs 0 MHz/
2 Marker Table

M 1 816.582 MHz 15.69 dBm ndB

n 1 B14.085 MHz 10.06 dBm ndB down BW

i 1 B23.4% MHz 957 dBm QFactor

02:22:13 MM 09/19/2023

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

= A 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep

1 Frequency Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

= A 3008 SWT 101 ms = VBW 300kHz _Made Auta Sweep

1 Frequency Sweep

n n
10 A P T T T A T T e o [ v
o T o T
| |
A

" (st Ay :
8180 e 001 e 0 Mz 8180 e
2 Misrker Table 2 Misrker Table

mi 1 821.937 MHz 1217 dBm M1 1 822.317 MHz 11.33 dBm 8

n 1 B14.045 MHz 1535 dBm ndB down B n 1 B14.085 MHz 13.45 dBm ndB down BW

n 1 23,795 WHz 14,04 dBon Factor n 1 23,875 WHz -14.56 dbm Qfactor

02:21:47 MM 09/19/2023

02:21:31 MM 09/19/2023

64QAM

256QAM

ultiView *  Spectrum
RefLevel 3000 dBm  Offset 123008 = REW 100 kiz

- A 008 SWT 101 ms = VBW J00kHz  Made Auto Sweep

1 Frequency Swesp

tiVie Spactrum

RefLevel 3000 dBm  Offset 123008 = REW 100 kiz
- A 008 SWT 101 ms = VBW J00kHz Made Auto Sweep
1 Frequency Swesp

n n
o = R T 0
; e
o T 0 +
{ I
! /
‘ ]
| 7
7 I
s E
e
8180 e 001 e 0 Mz 8180 e
2 Misrker Table 2 Misrker Table
M 1 823.396 MHz 1.7 dBm ndB M 1 B18.121 MHz 816 dBm ndB
n 1 B14.005 MHz 1202 dbm ndB down BW n 1 B13.985 MHz 1758 abm ndB down BW
n 1 823935 WHz 14,06 dBm 0 Factor n 1 823,85 WHz 1891 dim Q factor

02:21:17 MM 09/19/2023

02:21:02 AM 09/19/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.48 8.88
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.48 9.28 9.28
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.48 4.48 9.26 9.28

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211G

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Vi

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

SWT 101 ms = VBW 300 kHz_ Mode Auto sweep
i
20
0
o v
b
1
(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 817.841 MHz 1752 dBm Oce B 4.480412296 MHz
m 1 816,752 79 MHz 13 Oce Bw Centroid B18.992 593 552 MHz
i 1 8212328 MHz 1254 dgm Oce B Freq Offset —7.4D6 447 708 kHz

02:18:32 MM 09/19/2023

-

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie m

= A 3008 SWT

1 Oceupiad Bandwidth

1.01 ms = VBW 300kHz

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

Made Auto sweep

=

Ref Level 30,00 B

Offset 123008 = REW 100 kHz
= an 3008 SWT 101 ms = VBW 300kHz _Made Auta Sweep
I
MIfi] 1445 dBem
82100800 MHz
20 20
o Ty BT r " b
0 0
o o », \
(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz || (GF815.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 821.008 MHz 14.45 dBm 4.494511 624 MHz M1 1 817.981 MHz 1453 dBm Oce Bur 4.487 590503 MHz
m 1 816.74149 MHz 9.04 dim Occ B Centroid B18.988 795 854 MHz m 1 816,745 52 MHz E:33 diim Occ B Gentroid 18,989 112 6B2 MHz
n 1 8212361 MHz 9.17 dém Oce B Frieq Offset 11204 145 557 ke n 1 821233 11 MHz 877 dbm Oce Biw Freq Offset 10,687 318 257 by
wesuion. EENNEENER & "
02:19:10 AM 09/19/2023

64QAM

02:19:27 MM 09/19/2023

256QAM

ultiView m
RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

ST 100 s = VBW 300 kHz

Made Auto sweep

=

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

- 3008 SWT 100 ms = VBW J00kHz Made Auto Sweep
1 wd Bandwidth
.71 o
1872000 Wz $19.15000 Wz
» »
. . S Wiaael ¥,
o T -
/ b
e Y
T
[T 001 prx [T Span 10.0 Wiz || |GF815.0 Mk 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 818.72 MHz 13.87 dBm Oce 4.489802058 MHz W 1 819.19 MHz 10.71 dBm Qcc B 4.488665 525 MHz
n 1 B16.73741 Mz 975 dim Occ B Centroid 81838271262 Mz n 1 816.73092 MHz 187 dbm Occ B Gentroid BI8S75 250521 MHz
n 1 82120720 M 889 dim Occ B Freq Offset 17,685 379501 kHz n 1 82121958 Mz 1407 dtim Occ B Fre Offset 24,749 178895 kHe
t41 MM 08/19/2023

02:19:54 AM 09/19/2023

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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Report No. : FG371211G

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

- A SWT 101 s = VBW 300wz Made Auto Sweep
h
® Snee e
I
o T
|
| A W
| |
[CESEETS 001 pex e/ Span 20.0 WAz
2 Markee Toble
W I 822,976 MHz 14.21 dBm 8887495484 MHz
n 1 143543 Wiz 1050 dim Occ o Centroid BIA798 048843 MHz
n 1 823241 B ke 1122 dém Ouc i Freq Oifset 201951157 4 ke

02:22:18 MM 09/19/2023

-

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

- A 3008 SWT 1.0 ms = VBW 300uiz_ Made Auto Sweep - an 3008 SWT 101 ms = VBW 00kiz_Made Auto Sweep
h I
Wi
»
10 = VT = % 10 IR T
| | | |
0. 0.
! \ i 1
| \ I
f T
| \ {
| |
S \n
i T L S
FEIs0 Mz 001 prs O W/ Span 20.0 MHz || [CF 515.0 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 822017 MHz 11.10 dBm 9280878931 MHz M 1 §21.498 MHz 1151 dém Oce B 9281513949 MHz
n 1 8143508 Mz 7.0 dom Occ B Centroid BI8.391 216 483 MHz n 1 8123463 iz 719 dBm Occ B Gentroid B18.387027 353 MHz
n i 8236317 Mz 773 dim O B Freq Offset 8781 516 163 bz n i 8236278 Mz 830 dm Occ B Freq Offset 12972 647 303 kHe

02:21:52 AM 09/19/2023

-

02:21:39 MM 09/19/2023

-

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

ST 101 s = VW 300ki1z_ Made auto Sweep - A 3000 SWT 101 ms = VBW J00kiiz_Mode uto Sweep
" 1 Occupiad Bandwidth
W Wi
823,555 0 Mg
» »
o - S ERa e — o
P e
o - - o -
] I\ f T
| 1
T T
f 1 1
PR e A ”
[T 001 prx [T Span 20.0 Wiz || |GF815.0 Mk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
M 1 823.416 MHz 11.58 dBm Occ Bw 9.263479016 MHz M 1 823.555 MHz 839 dBm Oce Bw 32167 MHz
m 1 14343 2 Wiz 704 dim Occ s Centroid B18.974925 506 MHz m 1 H143367 Mz 473 dbim Oce B Gentroidd B18.980 369511 MHz
n 1 823606 7 Wz 6.70 dim Occ B Freq Offset 25,074 194 432 kHe n 1 823622 W 571 dbm Occ B Fre Offset 19,630 163521 kHe

02:21:22 MM 09/19/2023

-

02:21:08 AM 09/19/2023

-

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG371211G

Emission masks — In-band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RB0O

Highest MASK / 1RBmax

100.000 kHz

B18.568 71 MHz

Ref Level 3000 dBm  Offset 1230 B Made Sweep saL RefLevel 3000 dam  Offset 1230 d8 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chech Phss Limit Chec C
20 B 20 dbi -
I I
|
10 L 10 =
| I
a - t
1k ] \.‘
10
SEM_LIMIT_002_ABS 0 «J y
) 7 )
30 I ]
'
a0 40 dB -
50 dBm: B m"““-&”ﬁf .
| » Fhen gl LY
Sehapt RN i el 0 SOOI r bttty | / i L
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 23.22dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 23,28 d8m REW 50.000kHz
Tx Bandwickh 3.000 MHz None Tx Bandwidth _5.000 MHz Nonc|

-43.02 dB

~7.500 MHz 2538 MHz 100.000 kHz . z BEX m -36.87 di X 7.500 MHz 2538 MHz
-2.538 MHz -2.500 MHz. 300,000 Hz 813.99153 MHz -28.73 dBm -51.95d8 -8.73 dB 2538 MHz -2.500 MHz 300.000 Hz B18.98740 MHz -61.67 dB
2500 MHz 2538 MHz 300.000 Hz 819.03142 MHz -81.53 dBm -104.75 dB -61.53 dB 2,500 MHz 2538 MHz 300,000 Hz 824.00546 MHz 10,65 dB
2.538 MHz 7.500 MHz 100,000 kHz 819.04887 MHz -54.08 dBm <7730 d8 -41.08 dB 2538 MHz 7500 MHz 100.000 kHz 824.03955 MHz 0,94 dB
neody N = ey
01:37:52 AM  08/18/2023 o1:49:16 2 08/29/2023
[ [ |
Ref Level 30.00 dBm  Offset 12.30 B Made Sweep SGL Ref Level 30.00dBm OMfset 1230 dB. Mode Sweep 6L
Count 100/100 Count 100/100

1 Spectrum Emission Mask

01:32:26 AM  06/15/2023

-7.500 MHz 2538 MHz 100.000 kHz . z -26.1 m - di =138

-2.538 MHz -2.500 MHz 813.99342 MHz -43.11 dBm -66.53 dB -23.11d8
2500 MHz 2.538 MHz X 819.007 34 MHz -41.92 dBm -65.34 dB -21.92 d8
2.538 MHz 7.500 MHz. 100.000 kHz 819.03955 MHz -21.59 dBm -51.01 dB -14.59 d8

1 Spectrum Emi
Limit Ch Phss Limit Chee

20 diten 20 db
10 10

i o st o e A i v Ay
. / v 1 |

[ | |

] ! - ! |
e ] ll FEM_LIMIT_002_ABS_0 ’ l\
- f ! - T

J i / \
30 T \
* i
40 Ll n‘ 40 dir A/ ’l iy
T T = A et opLT R e e
S . . gt &L
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ B Span 15.0 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 81650 Mz TxPower 23.42dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 13,58 d8m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|

7.500 MHz 2538 MHz 100.000 kHz 818.93868 MHz -2733 dBm -50.91 d8 -1433 dB
2538 MHz -2.500 MHz 300.000 Hz 818.97536 MHz 4 m -68.51 dB -24.93 dB
2500 MHz 2.538 MHz 300.000 Hz 824.01637 MHz -41.57 dBm -65.15 dB -21.57 dB
2.538 MHz 7.500 MHz 100.000 kHz 824.03555 MHz -26.58 dBm -50.16 dB -13.58 dB
Resdy
01:51:20 AM  08/19/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr
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e %FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG371211G

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Tx Bandwidth 5.000 MHz None

-7.500 MHz -2538 MHz 100.000 kHz . z - m -37.21 di

-2.538 MHz -2.500 MHz 300.000 Hz 813.99041 MHz -29.48 dBm -52.23 dB

2500 MHz 2.538 MHz 300.000 Hz 819.03443 MHz -81.75 dBm -104.50 dB

2.538 MHz 7.500 MHz. 100.000 kHz 820.279 28 MHz -56.53 dBm -79.28 dB
[

01:39:30 AM  08/18/2023

7.500 MHz 2538 Mtz
2538 MHz -2.500 MHz
2.500 MHz 2538 Mz
2538 MHz 7.500 MHz

100.000 kHz 818.73349 MHz
300.000 Hz 818.98025 MHz
300.000 Hz 824.004 33 MHz
100.000 kHz 824.06752 MHz

Reflevel 3000dBm Offset 123008 Mode Sweep saL Reflevel 3000d8m  Offset 123008 Mode Sweep saL
Count 100/100 Count 100/100
Limit Checi Limit Chec ’

20 den — 20 dbi

Il
10 = 10

|

o |

[

F

i

| "
a0 {
)
40 f 40 dBr
i |
50 dBm: . i wmw B n T
«m‘uw&-«‘»«w«w“’”‘" T e ) e o P YN |
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz T Power 3275 dbm REW 50,000 Wz Sub Block A Conter B3150 WFE TxPowsr 27008m REW 50,000 e
Tx Bandwidth _5.000 MHz Nane

01:47:50 AM 08/19/2023

Lowest MASK / Full RB

Highest MASK / Full RB

SGL

Count 100/100

Ref Level 30.00 dBm  Offset 12.30 B Made Sweep

Ref Level 30.00dBm  OMfset 1230 d8.

1 Spectrum Emission Mask

Mode Sweep

6L

Count 100/100

01:31:57 AM  06/1$/2023

01:51:54 AM 08/19/2023

Limit Chee
20 dfim 2046
10 10
g N NIRRT CUPP SR W
a { T
|
! | 10 d }
] le EM_UMIT_002_ABS_0 |
J\l L 'J'
30 A
Jlf ‘ l f I
7 Py =t o = T B R G s L "
ool M | faper”
st dbm ~ S
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 2285 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Power 23.06 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z - m 5185l 15 7.500 MHz 2538 Miiz 100.000 kHz 818.944 90 MHz -25.51 dBm -48.98 dB -1291 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99229 MHz -40.89 dBm -63.84 dB -20.89 dB 2538 MHz -2.500 MHz 300.000 Hz B18.99643 MHz -43.36 dBm -66.42 dB -23.36 dB
2500 MHz 2538 MHz 300.000 Hz 819.00847 MHz -44.99 dBm £1.94d8 -24.99d8 2500 Mz 2538 Mz 300000 He 824.00546 MHz 4415 dBm 6721 dB -2415dB
2538 Wz 7500 MHz 100,000 Kbz 81906752 MHz -27.54 dBm -50.49 dB -14.54 dB Jr38 Mie 7200 Mits 100.000 kit 52404387 MHz 37,69 dBm 5075 dB 1456 dB
B Resdy

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211G

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

6L

Ref Level 30,00 dBm  Offset 123008 Made Sweep
Count 100/100

1 Spectrum Emission Mask

Limit Chesk

s6L

RefLevel 30.00dBm  Offset 1230 d8.
Count 100/100

pectrum Emission

Linit Chec

Mode Sweep

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z - m -36.51 di

-2.538 MHz -2.500 MHz 300.000 Hz 813.99944 MHz -29.92 dBm -52.00 dB8

2500 MHz 2.538 MHz 300.000 Hz 819.03142 MHz -81.95 dBm -104.03 dB

2.538 MHz 7.500 MHz. 100.000 kHz 819.67023 MHz -56.59 dBm -78.67 dB
[

01:40:38 AM  08/18/2023

30 ;
a0 = 40 dBiny
oy
5 ] xl
50 dBm g e B .
kit ’\(*AM b . A s v o i st
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CFB21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center B16.50 MHz TxPower 22.08 dBm REW  50.000 kHz Sub Black A Center 821.50 MHz TxPower 22.21 dBm REW  50.000 kHz
Tx Bandwidth 5.000 MHz None,

-42.65 dB
-61.98 dB
-8.78 dB
-2.22 dB

818.92314 MHz

818.98627 MHz
824.00546 MHz
824.039 55 MHz.

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

01:47:15 AM

08/13/2023

Lowest MASK / Full RB

Highest MASK / Full RB

01:31:25 AM  06/15/2023

Ref Level 3000dBm  Offset 12308 Mode Sweep oL Reflevel 3000 dBm  OMfset 1230 46 Mode Sweep 6L
Count 100/100 Count 100/100
Limit Chee
20 die 20 dbr
10 10
P e raw— P
0 - T
: w v
1 EM_UMIT_002_ABS_0
| b E
/ i
-30
et “\.. e - ,w"
e 7 - e §i v , 40 dB P e it R ST
e v N '_v“’:l.—év.w = G M“"‘N"\g
"50 dBm B
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Rest
Sub Block A Center 81650 Mz TxPower 2204 dBm REW 50000 ki Sub Block A Comter 621,50 MHz TxPower 2215 d6m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
-7.500 MHz -2.538 MHz 100.000 kHz 5 z -l m dl 7.500 MHz 2538 Mz 100.000 kHz B18.91381 MHz -27.95 dBm -50.10 dB -14.35 dB
2538 MHz -2.500 MHz 1000 Hz 813.97950 MHz 4242 dBm -64.48 dB 538 MHs 2500 Mz 300,000 Hz §18.981 38 MHz 52 dBm 67 dB 2452 di
2500 MHz 2538 Mtz ; 819.03443 MHz -42.72 dBm -64.76 di 2500 Mz 2538 Mz 300000 He 824.01336 MHz -44.50 dBm -66.65 dB -24.50 dB
2538 Wz 7.500 Mz 100,000 kHiz 819.05820 MHz -26.37 dBm -48.41 dB 2538 Mz 7.500 MHz 100.000 kHz 824.04887 MHz -27.10 dBm -48.25 dB 14,10 dB
[ Resdy
01:53:47 AM  08/19/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG371211G

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM
Highest MASK / 1RBmax

Lowest MASK / 1RBO

| e [
& Sweep s
Count 100/100

Mult Spectrum
saL RefLevel 30.00dBm  Offset 1230 d8.

Ref Level 30.00dBm Offset 123008 Mode Sweep
Count 100/100
Limit ChecH Limit Chee C
20 diew 20 dbis N
10 0 i '\
=
N

f

|
a0 i
a0 g 40 dBn — ,\

/ e
50 dBen B ya s
e .
N— N WY " . . v ”“"’*k‘-uﬂmwm
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHa 5005 pts .5 MHz/ Span 15.0 MHz
2 Reault Summary 2
Sub Block A Conter 81650 M T Power 21,14 dbm REW 50,000 khiz Sub Block A Conter B3150 WFE TxPowsr 20.85d8m REW 50,000 e
Tx Bandwidth _5.000 MHz Nene T Bandwidth _5.000 MHz None,

B818.49098 MHz -57.51dBm

-7.500 MHz -2.538 MHz 100.000 kHz . z -16. m -37.59dl - 7.500 MHz 2.538 MHz

-2.538 MHz -2.500 MHz 300.000 Hz 813.99530 MHz -31.13 dBm -52.27 dB 2538 MHz -2.500 MHz 818.99041 MHz -82.89 dBm

2,500 MHz 2538 MHz 300.000 Hz 819.03254 MHz -82.66 dBm -103.79 dB 2,500 MHz 2538 Miz 824.017 50 MHz -33.77 dBm

2538 MHz 7.500 Mz 100,000 kHiz 820.13014 MHz -56.69 dBm -77.83d8 4 2538 MHz 7.500 MHz 824.03955 MHz -15.21 dBm
neody N

01:41:03 AM  08/15/2023 01:46:47 AM 08/19/2023

Lowest MASK / Full RB Highest MASK / Full RB

| e =
Mode Sweep SGL
Count 100/100

Ref Level 30.00dBm  OMfset 1230 d8.

Ref Level 30.00dBm  Offset 123048 Made Sweep b
Count 100/100
1 Spectrum Emission Mask

Limit Chee

L

it v

| t 10 s
EM_LIMIT_002_ABS_0 1

!
7 ] )
. / \ . I
i 1, e Mo 3
40 L Pt o= T A0 B e I ! A ae o=y
ki y || i
-50 B T B
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 21,55 dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 21,68 dbm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Tx Bandwidth _5.000 MHz Nane|
7500 MHz 2538 MHz 100,000 kHz X z -30.38 dBm 5193 d 7.500 Mz 2538 Miiz 100.000 kHz B18.951 12 MHz 3035 dBm 5159 di -17.35dB
-2.538 MHz -2.500 MHz 300.000 Hz £13.99041 MHz -46.68 dBm -68.23 dB 2538 MHz -2.500 MHz 300.000 Hz B18.97950 MHz X m -671.33 dB -25.69 dB
2500 MHz 2538 MHiz 300,000 Hz 819.03443 MHz -45.23 dBm 6678 d8 2.500 MHz 2538 MHz 300,000 Hz 824.01336 MHz -44.29 dBm -65.93 dB -24.29 dB
2538 WMHz 7500 Mz 100,000 iz 819.03955 MHz -28.52 dBm -50.07 dB 2538 Mie 7500 MHe 100.000 ke £24.033 55 MHz 26.93 dBm 4857 d8 135348
peacy Gy R

01:30:43 AM  06/15/2023 01:55:00 AM  08/19/2023

TEL : 886-3-327-3456 Page NumMASKr 1 A2-12 of 19
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e%FCC RADIO TEST REPORT Report No. : FG371211G

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM
Lowest MASK / 1RB0 Highest MASK / 1RBmax

Multiv Spectrum
Ref Level 3000 dBm  Offset 1230 B Made Sweep saL RefLevel 3000 dam  Offset 1230 d8 Mode Sweep seL
Count 100/100 Count 100/100
Limit CheeH Limit Chec C
20 diew 20 dbis
10 A 0 [
| |1
a I i
Il
R
!
] Ih
!
* J \ Il il L
40 £ L ! 40 dBm ! 1 \.“
I L
50 dBm 1= 1 B = T
e ol Ji o / f el . vy
gl o URRTrS W s . - ol | T e
CF £16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | [CF B21.5 MHa. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 18.72dBm REW 50000 ki Sub Block A Tx Power 10.04 dbm REW 50.000kHz
e L Nonel Tx Bandwidth _5.000 MHz Nonc|
7500 MHz 2538 MHz 100,000 kHz X z -19.58 dBm -3830d 7.500 Mz 2538 Miiz 817.160 32 MHz 71335 dB -41.31dB
2538 MHz -2.500 MHz 300.000 Hz 813.98852 MHz -3292 dBm 5164 dB 129248 538 MHs 2500 Mz §18.992 20 MHz 053 d8 56.40 dB
2500 Mtz 2538 Mz 300,000 Hz £19.02652 MHz -76.73 dBm -85.46 dB -56.73 dB 2500 MHs 2538 MH: 824,008 57 MHz Y 5365 dB 125248
2538 Hz 7.500 Mz 100000 kiz 819.03955 MHz -56.56 dBm -75.26 dB -4356 dB ey 2 en0 Mt £24.039 55 MHz 378448 5,80 B
feay |

T

01:41:28 AM  08/15/2023 01:46:14 AM 08/19/2023

Lowest MASK / Full RB Highest MASK / Full RB

Ref Level 3000 dBm  Offset 1230 B Made Sweep SGL Ref Level 30,00 dBm OMset 1230 dB. Mode Sweep 6L
Count 100/100 Count 100/100
Limit Chee
20 diten 20 dbi
10 10
o e . o
T f T
1 | | |
| " 10 d |
] | EM_UMIT_002_ABS_0 | |
I § ) i \
30 L \ ‘l_
ol b o i
0 T ik . - 40 dBor waww"“‘ st B
P " il Wt
208t 1 o | | e
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 19.40dBm REW 50000 ki Sub Block A Center 62150 Wz TxPower 18.51dBm REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -29.12dBm .53 dl 16 7.500 MHz 2538 Miiz 100.000 kHz B18.951 12 MHz -25.10 dBm -48.61 dB -16.10 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.97950 MHz -46.08 dBm -65.48 dB -26.08 dB 2538 MHz -2.500 MHz 300.000 Hz B18.97536 MHz -45.44 dBm -64.95 dB -25.44 dB
2500 MHz 2538 MHz 300.000 Hz 819.03443 MHz -46.06 dBm 6546 dB -26.06 d8 2500 Mz 2538 Mz 300000 He 824.00235 MHz -46.20 dBm 65.72 dB -26.20 dB
2538 Wz 7500 MHz 100,000 Kbz 81903955 MHz -29.28 dBm -48.69 dB -16.28 dB Jr38 Mie 7200 Mits 100.000 kit 82404577 MHz 8,69 dBm 4920 d8 1669 dB
B Resdy

01:30:17 AM  06/1$/2023 01:55:55 AM  08/19/2023

TEL : 886-3-327-3456 Page NumMASKr 1 A2-13 of 19

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211G

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

RefLevel 30.00dBm  Offset 1230 d8.

Mode Sweep

7.500 MHz
2538 MHz
2500 MHz
2538 MHz

2538 Mz

2500 MHz

2538 Mtz
7.500 MHz

B818.96045 MHz
818.98740 MHz
01148 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

B24.
824.039 55 MHz.

-26.91 dBm
-45.70 dBm
-46.61 dBm
-30.35dBm

Ref Level 3000 dBm  Offset 1230 0B Made Sweep saL
Count 100/100
1
Limit CheeH PRss Limit Cheek 3
20 diten 20 dbi
10 10
Y A R — - N SRRV P
0 f T { 7
| | !

10 T T 1 + 1 T

SEM_UMIT_002_ABS_0 | | EEM_LIMIT_002_ABS_0 |

5 ] v E 1

a0 I L) ‘P'

P, Y ¥,
sl L O -
o e pnrtnt ey

40 - 4 el 1 Nt |
e e | o e —
50 dBr B

60

CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHa 5005 pts 1.5 MHz/ Span 15.0 MHz
2 Result Summary 2

[Sub Black A Center 816.50 MHz TxPower 20.98 dBm REW 50.000 kHz Sub Black A Center 821,50 MHz Tx Power 21.03 dBm RBW 50,000 kHz

Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz None

-13.91 dB
-25.70 dB
-26.61 dB
-17.35 dB

-7.500 MHz 2538 MHz 100.000 kHz . z =21 m .18 di =
-2.538 MHz -2.500 MHz 300.000 Hz 813.99530 MHz -46.77 dBm -61.75 dB -
2500 MHz 2.538 MHz 300.000 Hz 819.007 34 MHz -45.47 dBm -66.46 dB
2.538 MHz 7.500 MHz 100.000 kHz 819.061 30 MHz -29.59 dBm -50.57 dB
oy N 0 D0
01:33:00 AM 08/15/2023

01:50:22 AM 08/19/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211G

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Middle MASK / Full RB

RefLevel 30.00dBm Offset 12.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBnr
10 dBrv
R T L S L R P T L P

0 dBr / \

-10 dBnr
SEM_LIMIT_002_ABS_0 ‘ } \‘

-20 dBnr
-30 dBmr ’ \\
i i

-60 dBnr
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.70 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.893 54 MHz -3412 dBm -57.82 dB -21.12dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 30 MHz -50.13 dBm -73.83 dB -30.13 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.016 37 MHz -57.99 dBm -81.69 dB -37.99 dB
5.038 MHz 10.000 MHz 100.000 kHz 827.53461 MHz -40.40 dBm -64.10 dB -27.40 dB

. 2023-08-19
Redy DN S 50D

02.27.15 AM__08/190/2023

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00 dBm Offset 12.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ®1Rm Avg
Limit Chec PASS
20 dBm
10 dBn
0 dBmr / M‘\\
-10 dBm:
SEM_LIMIT_002_ABS_0 ‘ } \
20 dBm JJ M\
30 dBm Wk
WMW T P s, v ol P g
-50 dBmr
-60 dBm»
CF819.0 MHz 5005 pts 0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.25 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
~10.000 MHz -5.038 MHz 100000 kHz 813.935 03 MHz -32.68 dBm -55,93 dB -19.68 dB
5038 MHz 5,000 MHz 300.000 Hz 813.992 29 MHz 44.28 dBm 67.53 dB -24.28 dB
5000 MHz 5038 MHz 300.000 He 824.013 36 MHz -59.39 dBm -82.64 dB -39.39 dB
5038 MHz 10.000 MHz 100,000 kHz 824.13956 MHz -39.77 dBm -63.02 dB -26.77 dB

. 20230819
Redy [N == 020820

02.26:20 AM__0R/10/5003

TEL : 886-3-327-3456 Page NumMASKr  : A2-15 of 19
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211G

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

RefLevel 30.00dBm Offset 12.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBnr
10 dBrv
R e e e

0 dBr ) \

-10 dBnr
SEM_LIMIT_002_ABS_0 ‘ } \

-20 dBmr J .q‘
-30 dBmr

-40,dpr o "
ST
V}‘M»\Nw"’\mwlr g
50 dBm:
60 dBnr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 22.10 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -34.82 dBm -56.93 dB -21.82 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99342 MHz -49.56 dBm -71.66 dB -29.56 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.001 32 MHz -55.83 dBm -77.93 dB -35.83 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.537 52 MHz -38.46 dBm -60.56 dB -25.46 dB

. 20230819
Ready  [NENNNNNN o TEEY

02.25.20 AM__08/190/2023

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Reflevel 3000dBm Offset 123008 Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask @ 1Rm Avg
Timit Che PSS
20 dBm
10 dBr
Tl A 2
0dm / \
10 dBm
SEM_LIMIT 002 J85 0 | [ \
20 dBm / \
30 dBm M‘
T P P
50 dBm
60 dBm
CF819.0 MHz 5005 pts 0 NiHz/ Span 20.0 Mz
2 Result Summary
Sub Block A Center 81.00 MHz TxPower 21.78 dBm REW 100.000 kHz
Tx Bandwidth _10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.94748 MHz -33.93 dBm -55.70 dB -20.93 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.989 28 MHz -52.68 dBm -74.46 dB -32.68 dB
5.000 MHz 5.038 MHz 300,000 Hz 824.024 27 MHz -57.54 dBm -79.32dB -37.54 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.927 18 MHz -38.58 dBm -60.36 dB -25.58 dB

. 20230819
Redy [N == o2z

02.25.74 AM__0R/10/5003

TEL : 886-3-327-3456 Page NumMASKr  : A2-16 of 19
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211G

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 12.30dB Mode Sweep sGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PSS
20 dBmr
10 dBm
0 dBrmv - s 2
-10 dBm / \
SEM_LIMIT_002_ABS_0 ‘ l \
-20 dBmr rj ]I
-30 dBmr i WRMA
W fproreefut i J " AR
-50 dBm
60 dBmr
_CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.61dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -33.44 dBm -53.05 dB -20.44 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz -51.16 dBm -70.77 dB -31.16 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.013 36 MHz -54.83 dBm -74.43 dB -34.83 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.326 10 MHz -39.18 dBm -58.79 dB -26.18 dB

. 20230819
Ready  [NENNNNNN o BT

02.24.48 AM_08/10/2023

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

RefLevel 30.00 dBm  Offset 12.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Ched! PRSS
20 dBrr
10 dBm
by — ot
0 dBm: / \
-10 dBm:
SEM_LIMIT_002_hBS_0 ‘ ; \
-20 dBnr M
-30 dB M)M,f/
M?;QW T T e T e o]
-50 dBm
60 dBm:
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.18 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.95163 MHz -30.80 dBm -51.98 dB -17.80 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 40 MHz -49.81 dBm -70.99 dB -29.81 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.011 48 MHz -50.62 dBm -71.79 dB -30.62 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.064 94 MHz -33.19 dBm -54.36 dB -20.19 dB

. 20230819
Redy [N == oanrs3

02.27.83 AM__0R/10/5003

TEL : 886-3-327-3456 Page NumMASKr  : A2-17 of 19
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG371211G

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 12.30 B Mode Auto Sweep

Ref Level 0.00dBm  Offset 12.30 4B

6L

Mode Auto Sweep

Count 100/100

01:56:38 MM 08/19/2023

01:59:20 AM 08/18/2023

Line .5 E_ps o urfous
10 dBer
SFURIOUS_UNE_ ABS_002 SPURIOUS. UNE |ABS_002
-20
30
40 T— e ——
60
70 dBam
-80
90
30.0 MHz 48005 pts. 897.0 MHz/ 30.0 MHz. 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 505,000 MKz 100,000 kHz 34.13280 MHz -46.90 dBm 30,000 MHz 305,000 MHz 100,000 kHz 34.479.00 MHz 46.87 dBm -33.87dB
829.000 MHz 1.000 GHz 100.000 kHz 835.64596 MHz -49.68 dBm £29.000 MHz 1.000 GHz 100.000 kHz 839.150 59 MHz -49.33 dBm -36.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97488 GHz -37.61 dBm 1,000 GHz 3.000 GHz 1.000 MHz. 2 63 GHz -37.85 dBm -24.85 dB.
3000 GHz 7.000 GHz 1000 MHz 5.98820 GHz 3363 dBm 3000 Gz 7.000 GHz 1000 Mz 5.49185 GHz 3404 dBm 210468
7.000 GHz 9.000 GHz 1.000 MHz 7.49456 GHz -33.48 dBm 7.000 GHz 9.000 GHz 1.000 MHz 7.463 57 GHz -33.55 dBm -20.55 dB.

Highest Channel

Ref Level 0.00d8m  Offset 12.30 B Mode Auto Sweep

30.0 MHz 48005 pts 897.0 MHa/

2 Result Summan)

01:87:22 AN 08/18/2023

30.000 MHz B09.000 MHz 100.000 kHz 3551761 MHz -46.97 dBm

829.000 MHz 1.000 GHz 100.000 kHz 848.467 76 MHz -49.63 dBm

1.000 GHz 3.000 GHz 1.000 MHz 2.78140 GHz -38.16 dBm

3.000 GHz 7.000 GHz 1.000 MHz 6.96100 GHz -33.75 dBm

7.000 GHz 9.000 GHe 1.000 MHz 7.86332 GHz -33.47 dBm
oary R

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr : A2-18 of 19




seanran cas. FCC RADIO TEST REPORT

Report No. : FG371211G

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0017
40 Normal Voltage 0.0141
30 Normal Voltage 0.0162
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0097
0 Normal Voltage 0.0100
PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0088
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0127
20 Battery End Point 0.0086

Note: Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG371211G

FR1 n26 Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824 MHz 4.18 5.66 6.46 6.64 PASS

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824 MHz 6.58 PASS

TEL : 886-3-327-3456 Page Number 1 A3-1 of 13

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211G

Ref Level 30,00 dBn ffset
- an

FR1 n26 / 20MHz / DFT-S OFDM /824 MHz/ Full RB
Pl/2 BPSK

123048 = AnBW 20 MHz
3000 MessTime 655

QPSK

Page Number

Reflevel 3000 b Oftcr 123008 = AnBW 20 itz
st 3068 Meas Time 65 ms
CDF
1
1
1E T
| &
IE04 - 108 -
5
|
I
i
% I
1
G 820w hean Pwr + 20,00 d8 ||| GFEEOMA: Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000 I
- 24.19 dBm. 29.02 dBm 4.83dB 1.84dB 34848 41848 456 = 23.62 dBm 29.78 dBm 6.16 dB 230dB A4.42 4B 566 dB 6.
[ - ] [ ] s
05:24:00 M 08/22/2023 08:24:10 Mt 08/22/2023
RefLevel 3000dbn Offset 12305 = ABW 20 MHz RefLevel 000 dBm Offict 123045 = AnBW 20 Mz
- A 200 MessTime 65mns - 3008 Mess Time 65ms
1 ceoF 155 View
i —
— 1E e
- 1E-
1E
| |
1E04 - 1604 ‘
5 |
|
i 1
|
G 820w hean Pwr + 20,00 d8 ||| GFEEOMA: Miean Pwr 30,0008
Result Summ Samples: 130000 2 Result Summs Samples: 130000 I
2263 dBm 30.08 dBm 7.45 dB 285 db 5.04dB 646,38 72208 =_zz.|s dBm I —— 251 db 5.20 dB 661 dB 730dB
JE—— - 2 [ ] DT
05:24:10 M 08/22/2023 08:24:25 mt 08/22/2023
RefLevel 3000 dBm Offset 123045 = AnBW 20 Mz
- A 00 MessTime  65ems
1 CDF 153 View
%
1604 "
{
1
|CF 824.0 MHz_ Mean Pwr + 20.00 dB.
2 Result Surmmi Samples: 130000
-_zn,uw dBm N — 286 db 508 dB 65838 7488
"
08:24:37 M 08/22/2023

1 A3-2 of 13



seanran cas. FCC RADIO TEST REPORT

Report No. : FG371211G

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 4.92 9.47 14.30 18.78
BW 25MHz 30MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH - -
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.00 4.97 9.87 9.83 15.05 14.99 19.98 19.90
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.95 5.00 9.89 9.93 15.11 15.02 19.86 19.94
BW 25MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH - - - -
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH - - - -
TEL : 886-3-327-3456 Page Number : A3-3 of 13

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211G

FR1 n26 / 5MHz / DFT-S OFDM /824 MHz/ Full RB
Pl/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

0 .
N /
/ !
1
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 822871 MHz 18.66 dBm nd8
m 1 21582 MHz 767 dim ndB down BW
i 1 BJ6.458 MHz 7.03 dm QFactor

09:17:33 PM 09/22/2023

FR1 n26 / 5SMHz / CP OFDM /824 MHz/ Full RB

QPSK 16QAM

e - s B o - =

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

= an 3060 SWT 101 ms = VBW 300kitz_Made Auto Sweep - an 3060 SWT 101 ms = VBW 300Ktz _Made Auto Sweep.
ifi] 1458 dam Wil 1455 dom
26,0080 Wz 822971 00 iz
2 2
o s » - - . o - AP A - i
o - - o - -
\ o X
o A . ST el .
GazoNE ot pte Gz Span 10.0 Wiz || (G 828.0 Mz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble |
M 1 826.008 MHz 14.54 dBm ndB 260 dbl M 1 822.971 MHz 14,55 dBm ndB 260 dbl
mn 1 B21.502 MHz 1147 dBm ndB down BW 5.00 MHz mn 1 B21.542 MHz 1122 dBm e down BW 4.96 MHz
n 1 826,498 Wiz 11.26 dbm QFactor 1654 n 1 826,507 Wiz 1095 dbm @Factor 1658

09:17:55 PM 09/22/2023 09:19:08 PM  09/22/2023

64QAM 256QAM

e - s B v - B

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

- are 3008 SWT 101 ms = VBW 300kz_ Made Auto Sweep - are 3008 SWT 107 ms = VBW J0kitz_ Mode auto Sweep
1 Frequancy Sweep Frequancy Swaep
MIfIl 1438 dBim wifi] m
25,698 00 MHE 2535900 MHE
» »
y T A T L Y
0 - X 0 g e = = o T =
o n o T T
\ | \
\ /o v
A \
. i \
] \ \,
. o e .
N v AN P o
a0 M 001 prs O W/ Span 10.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table |
M 1 825.898 MHz 14.34 dBm ndB 26048 M 1 825.359 MHz 11.22 dBm ndd 260 d8
n 1 821,502 MHz 11.45 dBm ndB down BW 495 MHz n 1 821483 MHz 1577 dbm lB dovn BW 5.00 MHz
n 1 826,488 MHz 1137 dBm 0 Facior 1670 n 1 B26.478 MHz 1432 dBm @ Facior 1852
e . o
05:18:20 M 08/22/2023 05:18:32 M 08/22/2023

TEL : 886-3-327-3456 Page Number 1 A3-4 of 13
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG371211G

FR1 n26 / 10MHz / DFT-S OFDM /824 MHz/ Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

- A SWT 101 ms = VBW 300 kHz Mode Auto Sweep
[
W
»
. vt \ - e nn]
| |
0 T I[
|
i
[ 1
| 1
PN oy (R PV
[FETS 001 prx [T Span 20.0 Wiz
2 Marker Table
W 1 826.058 MHz 1568 dBm ndb 2%0d
m 1 19,065 MHz 961 dBm B down B 947 Mz
n 1 828535 MHz 1125 dbim QFador )

09:20:12 PM 09/22/2023

FR1 n26 / 10MHz / CP OFDM /824 MHz/ Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

1

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz

- A SWT 1.0 ms = VBW 300kiz_ Made Auto Sweep - A SWT 1.0 ms = VBW 300uiz_ Made Auto Sweep.
1 Freg 1 Freque
Wi Wil1] 1138 dbem
822501 0 W s213170 M
» »
o ~ Ao e o e’ s -
I I \
o v o T -
| |
¥ T
/ i \
[ I f
/ \l 4
= = =
a0 M 001 prs O W/ Span 20.0 MHz || [CF 520.0 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 822.901 MHz 1157 dBm ndB 260 [ 827.317 MHz 11.38 dBm ndd 260
n 1 B19.045 MHz 1372 dbm B down B 9.87 MHz n BI9.085 MHz 179 dbm o B9 9.83 MHz
n i 28915 MHz 13,26 dbm QFactor 834 n 828,915 MHz -14.47 dBm @ Factor 842

09:19:48 PM 09/22/2023

09:19:37 PM 09/22/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz
- an SWT 101 ms = VBW 300 kHz_ Mode Auto sweep

1

swT

RefLevel 30,00 dBn  Offset 12.30.08 = REW 100kHz
1.0 ms = VBW 300kHz

Made Auto Sweep

Wil 841 b
5238400 Mt 82,081 0 Wt
» »
o 1 . P o
o, - - o,
/ I I |
/ L I |
7
h
|
a0 M 001 prs O W/ Span 20.0 MHz || [CF 520.0 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 823.84 MHz 12.23 dBm ndB 260 dbl M 823.081 MHz 841 dBm ndB
m 1 B19.005 MHz 12.65 dBm nd8 down BW 9.89 MHz m B18.985 MHz 1852 dBm ndB down BW
n 1 828895 MHz 1363 dBm 0 Facior 833 n 28515 MHz 17.41 i @ Facior

09:19:24 PM 09/22/2023

09:19:11 PM 09/22/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-5 of 13




seanron cas. FCC RADIO TEST REPORT

Report No. : FG371211G

FR1 n26 / 15MHz / DFT-S OFDM /824 MHz/ Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 12.30.08 = REW 300kHz

3008 SWT 101 ms = VBW 1wz Made Auto Sweep
» x
PN SCIVELN PSR PR PR 1Y
10 { 4
/ |
o : .
] i
T T
! 1
! )
. e 1 i .
o Pronsm ] AT A p T
- ol ™
a0 M 001 prs O W/ Span 30.0 MHz
2 Marker Table
M 1 820.314 MHz 19.37 dBm ndB 260 db
n 1 BI6:507 MHz 287 dim ndB down BW 14.30 MHz
n 1 830,803 MHz_ 622 dBm Q Factor 574

09:20:47 PM 09/22/2023

FR1 n26 / 15MHz / CP OFDM /824 MHz/ Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 12.30.08 = REW 300kHz

B o -

RefLevel 30,00 dBn Offset 12.30.08 = REW 300kHz

= 3005 SWT_1.01ms = VBW 1 MHz_Mode Auto Sweep - an 3008 SWT 101 ms = VBW 1 Mz _Made Auta Sweep
1 Frequency Sweep 1 Frequency Sweep
" i
n n
A A gt o A A .\ T
0 f y 0
1 b
0. T s 0. 4
{ ! !
i T
4 ) \
i \
i e L)
p s T e
14 PP Y s M,
e | | 3Qdpn P
(7 820 e 001 e 0 Mz, Span 30.0 MHz | | [CF 8200 Mz 001 pes 0 Wb/ Span 30.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 818,306 MHz 15.53 dBm ndB 26.0 B mi 1 828256 MHz 14.84 dBm ndd 26.0 B
m 1 BI6.ATE MHz 10.99 dBm nd8 down BW 15.04 MHz m 1 BI6.507 MHz 11.69 dBm ndB down BW 14.98 MHz
n 1 31,522 WHz 1105 dbm Factor 544 n 1 31,493 WHz -11.20 dBm Qfactor 553

09:21:22 PM 09/22/2023

09:21:36 PM  09/22/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 12.30.08 = REW 300kHz

B o -

RefLevel 30,00 dBn Offset 12.30.08 = REW 300kHz

- are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep - are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep.
1 Frequancy Sweep
Wil1] 1536 dbm
21,0830 M 8309230 M
» . »
g e ol e Al Pt A A X L 3
0 - o St N + G b
\‘ \I [ ‘l‘l
o T T o T 1
‘ : } y
. bl My " . | \
A TP ] 1
W Iy !
g1 il |, Dl ol
s ]| | 2 Sl = v
a0 M 001 prs O W/ Span 30.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 30.0 MHz
2 Marker Table 2 Marker Table
M 1 821.063 MHz 15.36 dBm ndB 260 dB M 1 830.923 MHz 12.22 dBm ndd 260 dB
n 1 BIGA18 MHz 1045 dbm ndB down BW 15.11 MHz n 1 B16.438 MHz 1295 dbm lB dovn BW 15.02 MHz
n 1 831,522 MHz 1038 dBm 0 Facior 544 n 1 831463 MHz 1527 i @ Facior 553

09:21:48 PM 09/22/2023

09:22:00 PM 09/22/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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